

分析报告单



品名: 铬天青S  
批号: 20120304  
级别: 指示剂  
检验依据: Q/GHKJ 617-2011  
分子式:  $C_{23}H_{13}Cl_2Na_3O_9S$   
分子量: 605.29  
检验日期: 2012-03-04

检验项目	指标	检验结果
铝络合物摩尔吸收系数, $\epsilon$ / (L/cm · mol)	$\geq 3.0 \times 10^4$	$3.84 \times 10^4$
水溶解试验	合格	合格
灼烧残渣(以硫酸盐计)	30.0%~40.0%	合格

备注:

签发人: 张志斌

复核人: 黄美

检验人: 林畅柔